Product Services Information

INSTALLATION INSTRUCTIONS
(Includes English, French, German, Spanish and Italian)

JOHN DEERE JOHN DEERE
Qty. Description
DIVERTER KIT 2 Hose w/ 45° Elbow Fitting (Short)
2 Hose w/ 45° Elbow Fitting (Long)
2 Hose w/ Two Straight Fittings
Parts in Kit 6 Tie Wrap
1 Sleeve
Qty. Description
2 Adapter
1 Valve Bracket
4 90° Elbow Fitting (Large)
1 Valve Parking Safely
1 Linkage Rod 1. Stop machine on a level surface, not on a slope.
2. Disengage PTO and stop attachments.
1 Handle
3. Lower attachments to the ground.
2 90° Elbow Fitting (Small) 4. Lock park brake.
4 Female Quick Coupler 5. Stop engine.
4 Dust Plug 6. Remove key.
1 Quick Coupler Bracket 7. Wait for engine and all moving parts to stop before you

leave the operator’s station.

4 Straight Fitting 8. Close fuel shut-off valve, if your machine is equipped.
2 Male Quick Coupler 9. Disconnect the negative (-) battery cable before
2 45° Elbow Fitting servicing the machine.
12 O-ring, 12mm O.D.
6 O-ring, 21mm O.D. Prepare Machine
6 O-ring, 16mm
4 Snap Ring A CAUTION: Avoid injury! Remove wheels safely.
, e Use a safe lifting device and support
2 Carriage Bolt, M10x80 machine securely on jack stands.
2 Flange Nut, M10 » Block front and rear of wheel not raised to
> Hex Head Bolt. M12x30 prevent machine movement.
e Wheel can be heavy or difficult to handle
2 Flange Nut, M12 when removing.
1 Hex Head Bolt, 1/4-20x1/2 1. Remove right rear wheel.
1 Nut, M6
1 Nut, 5/16-18
ut, /16 Assemble Valve
1 Label, Coupler Chart .
1. Remove six plugs from valve ports.
1 Label, SCV Control

John Deere Worldwide Consumer & Commercial Equipment Division
Litho in U.S.A. English - 1 LVU20496 B8 (3/7/08)



.
MX25640
2. Position bracket (B) with carriage bolts directed to
outside of tractor, and loosely install bracket to ROPS
MX23854 support with two M12x30 hex head bolts and M12 flange
nuts (C).

Picture Note: Each valve port is marked with a
letter.

2. Loosely install four 90° elbow fittings (A) in top and
middle (A, C, D and E) ports.

3. Install and tighten adapters (B) in bottom (B and F)
ports.

4. Loosely install two 45° elbow fittings (C).

Install Valve Bracket and Valve

MX25641

3. Loosely install valve (D) on carriage bolts in bracket with
two M10 flange nuts (E).

4. Tighten bracket to tractor hardware.

5. Tighten valve to bracket hardware.

MX25639

1. Insert two M10x80 carriage bolts (A) through holes in
valve bracket.

2 LVU20496 B8



Install Handle

MX25644
5. Install 1/4-20x1/2 hex head bolt (F) in opposite side of
valve stem.

6. Hold bolt (F) in place with wrench and tighten 5/16-18
nut on other side of stem.

7. Tighten M6 nut on handle.

Install Quick Coupler Bracket

MX23841

1. Locate hole 48mm (A) from inside edge of fender and
51mm (B) from bottom of seat close out.

2. Drill an 11mm hole in seat close out.

MX25645
1. Remove hardware (A) from existing SCV bracket.

2. Position new SCV bracket (B) over existing bracket and
secure with exisiting hardware (A).

MX25643
3. Install M6 nut (C) and handle (D) on end of linkage rod
(E).

4. Insert linkage rod (E) through hole, install 5/16-18 nut on
end of linkage rod and install linkage rod in valve stem.

3 LVU20496 B8



Install Labels

A

MX25648

1. Clean area and cover existing coupler chart label with
new coupler chart label (A).

2. Clean area and cover existing SCV control label with
new SCV control label (B).

Install Quick Couplers

MX25647
1. Install 12mm O-ring (A) into groove end of four straight

fittings (B). Install 16mm O-ring (C) over threads of fittings.

MX25646
2. Install dust caps (D) on four female couplers (E).

NOTE: See the new SCV control label for coupler
installation, matching the dust cap colors on the
couplers to the colors on the label.

3. Install female couplers (E) in four bottom holes in quick
coupler bracket. Secure with snap rings (F).

4. Install four straight fittings (G) on female couplers.
Tighten to 37 Nem (27 Ib-ft).

Install Hoses

Install Two Hoses with Straight Fittings on Both Ends

1. Connect end of one hose to port F (lower, front) valve
fitting (A).

2. Connect end of second hose to port B (lower, rear) valve
fitting (B).

3. Cut 400mm (15-3/4 in.) from end of sleeve.
4. Fold ends of sleeve (C) back inside to prevent fraying

LVU20496 B8



and slide over other ends of hoses and up to valve.
5. Secure with tie wrap (D).

T Y,
MX25796

6. Connect hose from port F to far right coupler (E).

7. Connect hose from port B to second from right coupler

(F).
8. Tighten 45° elbow fittings on valve to 50 Nem (37 Ib-ft),
then tighten all hose fittings to 24 Nem (18 Ib-ft).

Install Two Thin Hoses with One Straight Fitting and
One 45° Fitting

AL i

MX25798
1. Connect straight fitting end of hose to port A (top, rear)
valve fitting (A).

2. Connect straight fitting end of second hose to port E
(top, front) valve fitting (B).

TMX25799

3. Route both hoses (C) behind four hard lines (D) and in
front of brake linkage (E) and linkage rod (F).

4. Connect 45° end of hose from port A to far left coupler
(G).

5. Connect 45° end of hose from port E to second from left
coupler (H).

6. Tighten 90° elbow fittings on valve to 50 Nem (37 Ib-ft),
then tighten all hose fittings to 24 Nem (18 Ib-ft).

7. Make sure hoses (I) from mower deck independent lift
kit are routed in front of hard lines (D).

Install Two Thick Hoses with One Straight Fitting and
One 45° Fitting

1. Install 12mm O-ring into groove end of two small 90°
elbow fittings. Install 16mm O-ring over threads of elbow
fittings.

b

2. Loosely install 90° elbow fittings (A) on 45° end of
hoses.

b

MX25800

3. Install male quick couplers (B) on each 90° elbow fitting.
Tighten to 37 Nem (27 Ib-ft).

4. Cut sleeve (C) to 110mm (43 in.).

5. Fold ends of sleeve back inside to prevent fraying and
slide over straight fitting ends of hoses. Secure with tie
wrap (D).

LVU20496 B8



MX2580

6. Loosely connect straight end of hoses to ports C and D
(middle) valve fittings (E).

MX25806

2. Secure hoses (B) from bottom valve ports B and F to
hard lines with one tie wrap (C).

Connect Hoses and Complete Installation

-
MX25802

7. Route hoses in front of hard lines, and underneath foot
deck to front of coupler bracket (F).

8. Remove hoses (if installed) from two top couplers.
9. Connect hose from port D to #2 coupler (G).
10.Connect hose from port C to #1 coupler (H).

11.Tighen 90° elbow fittings on valve to 50 Nem (37 Ib-ft),
then tighten all hose fittings to 24 Nem (18 Ib-ft).

MX25649

Complete Hose Installation Connect (shorter) mower lift hose (A) to #6 coupler.

Connect (longer) mower lift hose (B) to #5 coupler.

Secure long hose (B) to pedal bracket with tie wrap (C).

P 0 Dd =

Connect hydraulic loader hoses as follows:

e green hose to #4 coupler

* Dblack hose to #3 coupler

* silver hose to #2 coupler

* yellow hose to #1 coupler

5. Install wheel. Tighten wheel bolts to 115 Nem (85 Ib-ft).

MX25803
1. Secure six hoses to hard lines with two tie wraps (A).

6 LVU20496 B8



Operating Diverter

A CAUTION: Avoid injury! Do not use SCV outlets
located under foot deck to operate any
implement other than a loader or independent
lift kit. A rear coupler kit must be installed to
operate any rear hydraulic driven implements.

Before using loader, fully raise mower deck and turn mower
height control knob clockwise to highest setting, to lock
mower deck in raised position.

To operate loader: Pull handle out and follow instructions
on using hydraulic dual selective control valve (SCV) in
tractor operator’s manual.

To operate independent lift kit for mower deck: Push handle
in and move dual SCV lever left to lift mower deck. Move
dual SCV lever right to lower mower deck. Do not move
SCV lever full right or to “regen position” as it will lift mower
deck.

LVU20496 B8



	Parts in Kit
	Parking Safely
	Prepare Machine
	Assemble Valve
	Install Valve Bracket and Valve
	Install Handle
	Install Quick Coupler Bracket
	Install Labels
	Install Quick Couplers
	Install Hoses
	Install Two Hoses with Straight Fittings on Both Ends
	Install Two Thin Hoses with One Straight Fitting and One 45˚ Fitting
	Install Two Thick Hoses with One Straight Fitting and One 45˚ Fitting
	Complete Hose Installation

	Connect Hoses and Complete Installation
	Operating Diverter
	Contenu du kit
	Stationnement en toute sécurité
	Préparation de la machine
	Montage du distributeur
	Installation du support du distributeur et du distributeur
	Pose de la poignée
	Pose du support du coupleur rapide
	Pose des autocollants
	Installation des coupleurs rapides
	Pose des conduites
	Poser deux conduites avec les raccords droits à chaque extrémité
	Poser deux fines conduites avec un raccord droit et un raccord à 45˚
	Poser deux larges conduites avec un raccord droit et un raccord à 45˚
	Terminer la procédure de pose des conduites

	Branchement des conduites et fin de l’installation
	Fonctionnement de la dérivation
	Teile im Kit
	Sicheres Parken
	Maschine vorbereiten
	Ventil zusammenbauen
	Ventilhalterung und Ventil anbringen
	Griff montieren
	Schnellkupplungshalterung montieren
	Aufkleber anbringen
	Schnellkupplungen montieren
	Schläuche anschließen
	An beiden Enden zwei Schläuche mit geraden Fittings anbringen.
	Zwei dünne Schläuche mit einem geraden Fitting und einem 45˚-Fitting anbringen
	Zwei dicke Schläuche mit einem geraden Fitting und einem 45˚-Fitting anbringen
	Einbau des Schlauchs abschließen

	Schläuche anschließen und die Installation abschließen
	Bedienung des Verteilers
	Componentes del juego
	Estacionamiento seguro
	Preparación de la máquina
	Montaje de la válvula
	Instalación del soporte de la válvula y de la válvula
	Instalación de la manilla
	Instalación del soporte del acoplador rápido
	Colocación de las calcomanías
	Instalación de acopladores rápidos
	Instalación de las mangueras
	Instalación de dos mangueras con conexiones rectas en ambos extremos
	Instalación de dos mangueras esbeltas con una conexión recta y una conexión de 45˚
	Instalación de dos mangueras gruesas con una conexión recta y una conexión de 45˚
	Finalización de la instalación de las mangueras

	Conexión de las mangueras y finalización de la instalación
	Utilización del cambiador
	Contenuto del kit
	Misure di sicurezza per il parcheggio
	Preparazione della macchina
	Montaggio della valvola
	Installazione della valvola e della staffa della valvola
	Installazione dell’impugnatura
	Installazione della staffa del giunto di accoppiamento rapido
	Applicazione delle etichette
	Installazione dei giunti di accoppiamento rapido
	Installazione dei tubi flessibili
	Installazione dei due tubi flessibili con raccordi diritti su entrambe le estremità
	Installazione di due tubi flessibili sottili con un raccordo diritto e un raccordo a 45˚
	Installazione di due tubi flessibili spessi con un raccordo diritto e un raccordo a 45˚
	Completamento dell’installazione dei tubi flessibili

	Collegamento dei tubi flessibili e completamento dell’installazione
	Funzionamento della valvola di deviazione



